P-667-OGACIPL-E-SUGAR-92023

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT
(IN ENGLISH AND MARATHI)

FOR

EXPANSION OF SUGAR FACTORY FROM 4,960 TCD TO 10,000 TCD,
COGENERATION PLANT FROM 25 MW TO 33 MW AND MANUFACTURING
OF 300 KLPD RS / ENA/ ETHANOL FROM C & B HEAVY MOLASSES /
SUGARCANE SYRUP AND RS/ENA FROM GRAINS ALONG WITH 8 MW
POWER GENERATION IN THE 300 KLPD GRAIN DISTILLERY SETUP
APPROVED UNDER B2 CATEGORY FOR PRODUCT ETHANOL

BY

OLAM GLOBAL AGRI COMMODITIES
INDIA PVT. LTD.

AT/POST: CHANNEHATTI, RAJGOLI (KH.) TAL: CHANDGAD,

DIST.: KOLHAPUR, MAHARASHTRA STATE

PREPARED BY

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS, KOLHAPUR (MS)
[...]
I h ;qu;arﬁf:“f"r‘-. T petinnes Alcohol leohol :

! ! AT Alcoho i

1 Distillation e

| Centrifuging ]—:—:—) Fermentation Storage :

1 1l

] 4’ 1l :

I 5 fs 1l v i

I torage of Sugar 1l co CO, Bottling 1 To Beverages
il i 2 2 —_—
[itngrsmans s i s nor el ' Plant 1 Industry




7) ENVIRONMENTAL ASPECTS

OGACIPL has implemented an effective ‘Environmental Management Plan’ and various

aspects of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment

a. Water Use
The details of water consumption in existing expansion as well as proposed activities are as
follows-
Table 2.17 Water Consumption in Proposed 300 KLPD Distillery
No Description Molasses Based Distillery
During Crushing Non-Crushing
1 |Domestic 15 15
Industrial
Process #2382 #2382
Cooling Makeup *1044 *1044
Boiler Makeup 144 (*103 + *41) 144
DM Plant "30 "30
Lab & Washing *10 “10
Ash quenching *5 *5
Industrial Use| 3615 (*133+%*2382+*1100) 3615 (*1233+*2382)
(96% Recycle) (66% Recycle)
Grand Total| 3630 (*148+*2382+*1123) 3630 ("1248+*2382)
Norm: Fresh Water @ 10
KL /KL Alcohol. 0.5 KL /KL 4.1 KL /KL
No Description Cane Syrup Based Grain Based
1 |Domestic *15 *15
2 |Industrial
Process - 1800 (*476 + *954 +
£370)
Cooling Makeup *1044 1044 (*745 +7299)
Boiler Makeup *144 144
DM Plant *30 "30
Lab & Washing *10 10
Ash quenching *5 *5
Industrial Use *1233 3033 (959 + *1704 +
(100% recycle) 2370)
(68% Recycle)
Grand Total 1248 (*15+*1233) 3048 (974 + *1704 +
£370)
Norm: Fresh Water @ 10 0 KL/KL 3.2 KL/KL
KL /KL Alcohol.

Note : #- Fresh Water, #- CPU Treated Effluent, Q- Recycled Thin Slope, * - Excess Condensate.




Table 2.18 Water Consumption Sugar Factory

No. | Description Existing (M3/D) Proposed (M3/D) Remark

A |Domestic 60 78 e Fresh Water use

B |Industrial (process):
Process *1465 *2950 1. Existing: 0 Lit
Cooling 648 (*348 +@300) 850 (*260 +©590) MT
Makeup 2. Proposed: 0 Lit
Boiler Makeup *264 *432 /MT
DM Backwash *53 *86 e Norm: 100
Lab & *5 *10 LitMT of cane
Washing crushed
Ash Quenching *2 *4
Industrial Use| 2437 (*2137 +@300) 4332 (*3742 +@590)

(100% Recycle) (100% Recycle)
C |Green Belt 230 (*¥172 + %58) 230 (*158 +%72)
D Grand Total 2727 4640
(*60 + %2309 + @300 +%58) | (*78 + *3900 + @590 + 72)

Note: : #- Fresh Water, #- CPU Treated Effluent, Q- Recycled Thin Slope, * - Excess Condensate

Total water requirement for proposed distillery under molasses based operations during Non-
crushing season shall be to the tune of 3630 M>*/Day. Out of this, 1248 CMD will be Fresh water
taken from Tamraparni River and 2382 CMD will be recycled effluent from proposed Distillery
CPU in molasses based operations. Total 66% recycle water will be used in distillery.

Further, water requirement under Sugarcane Juice Operation shall be to the tune of 1248 M>/Day.
Out of this, 1233 CMD will be Treated effluent from Distillery CPU in Sugarcane Operations, 15
CMD will be Fresh water taken from Tamrparni River.

The total water requirement under Grain based distillery shall be to the tune of 3048 M*/Day. Out
of this 1704 CMD will be Treated effluent from Distillery CPU in Sugarcane Operations, 974
CMD will be Fresh water taken from Tamrparni River,

For existing Sugar Factory total 2727 CMD water is consumed. After Expansion of Sugar factory
4640 CMD water will be consumed. Out of this 78 CMD is fresh water taken from Tamrparni
River, 590 CMD is Treated water from ETP & 72 CMD is Treated water from STP. More details
about water budget are presented in EIA report at Chapter 2.

Total effluent would be generated from the various operations & processes from existing &
expansion activities in the sugar factory and establishment of the distillery. Details of same are
presented below-

Table 2.17 Effluent Generation in Proposed 300 KLPD Distillery

No Description Effluent Disposal
Molasses Cane juice Grain
based based based
1 | Domestic 12 12 12
2 | Industrial

3 | Process Raw Sp. Raw Sp. -- * Molasses Operation:
(Fermentation & | Wash- 2400 | Wash- 1200 Raw Spent wash shall be
Dilution) concentrated in MEE. The
concentrated spent wash




Generation 8

Conc. Conc. will be directly burnt into
Spentwash- | Spentwash- incineration boiler.
480 120 e Grain Operation: Thick
Slop & Wet Cake- to Drier
— DDGS - ZLD.
Sp. Lees- 412 |Sp. Lees- 264 PRC Lees —| Other effluent viz. MEE
MEE MEE 765 Condensate, spent lees,
Condensate- | Condensate- [ Condensate | cooling blow down, boiler
1920 1080 -913 blow down, lab & washing
shall be forwarded to
Cooling blow down 157 157 157 existing distillery CPU
Boiler blow down 30 30 30 Wh(iCh is du!y ulzlfc’ra‘ieg
under expansion. Treate
gggkw ash Plant 30 30 30 effluent shall b? recycled in
Lab & Washing 10 10 10 process to achieve ZLD of
process effluent.
Grand Total Other Other Other
Effluents — | Effluents — | Effluents —
2559 1571 1905
Spentwash- | Spentwash-
480 120
Norm: Spent wash | 1.6 KL/KL 0.4 KL/KL --

KL/KL of Alcohol.
Table 2.17 Effluent Generation in Sugar Factory
No. Description Existing After Expansion Disposal
1 |Domestic 48 63 Proposed STP
2 |Industrial
Process 147 354 Treated in existing
Cooling Makeup 65 85 ETP having primary,
Boiler Makeup 53 87 secondary & tertiary
DM Backwash 55 86 treatment.
Lab & Washing 5 10
Industrial Total 325 622
Effluent Generation 65 62
(Norm : 200 L/Tonne
of cane crushed)

b. Effluent Treatment
i) Domestic Effluent

Domestic effluent from existing activities of OGACIPL sugar factory is to the tune of 48 M>/D
same is being treated separately in septic tanks followed by soak pits provided in a
decentralized manner. After implementation of new distillery & sugar factory expansion, total
domestic effluent from OGACIPL campus shall be 75 M?/ Day (Domestic effluent from sugar
factory— 63 M?/ Day and to that of distillery 12 M?/ Day). Same shall be treated in proposed
Sewage Treatment Plant (STP) and the treated effluent shall be reused for green belt
development in own factory premises.



ii) Industrial Effluent

Total trade effluent generated from existing sugar factory is 325 M>/D same is treated in
existing Effluent Treatment Plant (ETP) having capacity 500 M*/D provided in own factory
premises comprising of primary, secondary & tertiary unit operations. After Expansion of
Sugar Factory total trade effluent generated from 622 M?3/D same is treated in existing Effluent
Treatment Plant (ETP) which will be upgraded having capacity 500 M*/D. Figure 2.8 may be
referred for same. Further, treated effluent is being used for green belt development in own
factory premises.

Effluent generated from Molasses based distillery, total raw spent wash to be generated under
Molasses based @ 2400 M>/D, would be concentrate in Multiple effect evaporator (MEE) and
the conc. spentwash @ 480 M>/D (1.6 KL/KL of alcohol) would be burnt in incineration boiler.
Other effluents viz. spent lees @ 412 M3/D, MEE condensate @ 1920 M3/D and other
effluents @ 227 M3/D will be treated in proposed CPU under distillery unit. Refer figure 2.6
for the same. Treated water from CPU 2382 will be reused in process, thereby achieving Zero
Liquid Discharge (ZLD).

Effluent generated from Cane juice based distillery, total raw spent wash to be generated @
1200 M3/D, would be concentrate in Multiple effect evaporator (MEE) and the conc.
spentwash @ 120 MT/D (0.8 KL/KL of alcohol) would be burnt in incineration boiler. Other
effluents viz. spent lees @ 264 M3/D, MEE condensate @ 1080 M3/D and other effluents @
227 M3/D will be treated in proposed CPU under distillery unit. Refer figure 2.6 for the same.
Treated water from CPU 1450 will be reused in process, thereby achieving Zero Liquid
Discharge (ZLD).

After establishment of grain based distillery, wet cake i.e. Distillers Wet Grains with Soluble
(DWGS-60% moisture) @ 482 MT/D will be generated after decantation of spent wash, which
will be sold to farmers as cattle feed. This wet cake further dried in dryers will result in to loss
of moisture thereby forming Distillers Dry Grains with Soluble (DDGS- 10% moisture) @ 250
MT/D. This DDGS has more shelf life compared to DWGS & sold as cattle feed.

Figure 2.6 Flow Chart of Proposed Distillery CPU

Condensate &
Other Effluents Baturn Activated Sludee

2559 CMD :"‘: ——————————————————— r
Tube Settier 1 |
Reaction [AX4X3IM I i
o Tank | 1
Equalization W_ i
Tank —4]—) 3] pTS MBER Reactor :
| 20X18X3.5M 25X 22x4.5M i
1 . 1
i Buffer 1 |
v Tank W :
Shudge (3XIX3IM) Shudge to i
Te SDB s08 1
I
o ]
E I
3| Treated ump !
e Effluent Tank [&— — 715 (—D(—D-&— :
) 15X15X4M Flash h
ACF (2 Mos.} PSF (2 Nos.) Floccudator | e 1
S50CuM fHr 50CuM/Hr Intermediate Tank Tube Setlier S 2}
? (10X 10X 3 M) (4X4X3M) Shudge :
Pustip
I
|
Shudge W
RO Sludge to Dispasal € 153ttt
Plam Sludge Dewatering
< l Unit { SDB
l Filtrate ta Mo Para. Inlet Dutlet
Equalization Tank =
Permeate for Reuse X pH 56 7-8
2382 CMD Note: 2 | cob 3500-4000 <100
PSF: Pressure Sand Filter -
ACF : Activated carbon Filter 3 BoD 2000-2500 <50
55T: Secondary Settling Tank 4 DS 2000-3000 <100

SO8: Sludge Drying Beds



Figure 3 Flow Chart of Existing Sugar Factory ETP

Inlet
325 CMD

Collection Tank
(12.7 @ X 1.6M)

UASB

Equalization Tank
(9@ x 6M)

(12.7 @ x 2M)

0 &G Tank
(SX3IX15M)

Buffer Tank

Secondary Clarifier A g xan
7.4 @ x 3M)
Aeration Tank-2 H Aeration Tank-1 ‘ b
(25X 12X2.5M) (142X71X3M)|
Y
(<A i
Treated Water Tank EE o 1. 3 E
(19X 13 X2 M) &8 2 E
> To Reuse g e i »
b
b Sludge Filter
RO Reject 25 % | 81 CMD) to Disposal ¥ Press
to Equalization tank l
Mo | Parameters | Unit Inlet Dutlet Filtrate to
1 pH 5-6 7-8 Equalization Tank Mota:
2 COD | mg/lit | 1200-1600 | <250 ES: Enoess Sludge Legends:
3 BOD | mg/lit | BOD— 1000 | <100 P Pressure fs}:;tﬁﬁ';',um Existing Units L
4 TDS | mg/lit | 1800 - 2000 | < 2100 S i Eabon e Proposed Units []
5 55 mg/lit | 450-500 < 100 UF: Ultra Filtration
Figure 4 Flow Chart of Proposed STP
Inlet
75 M3/ Day
Bar Screen 0&G Equalization | Pump SEdSE:' E':::::‘n : Anaerobic Contact
—>| Chamber Chamber > Tank e Chp:mber Media Chamber
5 M2 5 M? 50 M3 18 m*
(s M) sM) (50 M) e (18 M)
A
| Recirculation
! Line
1
Treated Water Tank Disinfection Sedimentation Moving Bed
To Reuse «<— (40 M?) Chamber Chamber Chamber
(0.8 M¥) (7.3 M3) (19 M%)
Mo. | Parameter | Unit Inlet Outlet
1 |pH 6.0-8.5 6.0- 8.5
2 CoD mg/lit 400 - 500 < 50
3 |BOD mg/lit 250300 < 20
4 |TSS me/lit 150 - 250 <30
5 |0O&G me/lit 20-30 <10




Figure 4 Flow Chart of Proposed Sugar factory CPU

Filtrate fram SDB

Cane Condensate l
2700 M*{ Day Flash Mixer
[1.5% 1.5%x 2 M}
: PST
Equalization Tank > (180 %3 MBBR Reactor >
{27 X27% 4 M) M (30X 28x4 M)
I
_:, Flocculator ‘,‘\— >
sludge (2x 2% 2.5M) ‘:‘ H o

To FP O A

Sludge to !

FP v

pump | Treated Effluent
Treated Condensate Tank
for Reuse in Process (20 X20 X% 4 M)
ACF PSF
{60 Cu.M / Hrj{60 Cu.M /[ Hr)

wom
I ma
g 8
2 3

i

N

No | Para. Inlet Outlet Note: EI#IdgE t‘l} b o FP

< | on e e PSF: Pressure Sand Filter i
P RAS : Return Activated sludge

2 |cob 700-B00 < 200 ACF : Activated carbon Filter l

3 [sop | 300400 <30 ﬁ_ﬁffm’;dar"' Feting Tek Filtrate to
ol o L Equalization Tank
4 | T55 200-300 <10

B. Air Emissions

Air Pollution can be defined as the presence in the outdoor atmosphere, of one or more air
contaminants (i.e. dust, fumes, gas, mist, odour, smoke or vapour) in sufficient quantities,
of such characteristics and of such duration so as to threaten or to be injurious to human,
plant or animal life or to property, or which reasonably interferes with the comfortable
enjoyment of life or property. Assignments w.r.t. Air Pollution (AP) and Air Quality (AQ)
including modeling were undertaken by in-house FAE of EEIPL. Details of sources of air
pollution & control equipment’s are presented in Table 2.21. Fuel Storage and ESP’s details
are presented in Table 2.23 and Table 2.24 respectively. Stack height calculations for
proposed distillery boiler is presented at Appendix - F.

Table 2.21 Details of Boilers Sets in OGACIPL

Aevr Sugar Factory Distillery
N LG Existing Proposed Proposed
Attached to- Boiler 1* DG Sets Boiler 2 Incineration Boiler
3*
1 | Capacity 130 TPH 725 KVA (2 50 TPH 60 TPH
(Existing 110 Nos.), 320
TPH to be KVA
modified to 130
TPH)
2 | Fuel type Bagasse HSD Bagasse Spentwash +
Bagasse/Coal
3 | Fuel Qty. Existing: 1320
(MT/D) Proposed: 240 200 Ltr. 600 648+ 695/278
Total: 1560




o Sugar Factor Distiller
No. Description Existingg * Proposed Proposez
4 | MOC RCC MS RCC RCC
5 | Shape Round Round Round Round
6 | Height, AGL 71 14 70 75M
7 | Diameter 2.5 0.6 3 3iM
(internal)

8 | APC equipment ESP -- ESP ESP

Note: Under B2 Category Grain based Distillery project, the 60 TPH bagasse fired boiler is approved and
same boiler will be converted into Incineration Boiler. The approved 60 TPH boiler will be run on Spentwash
& Bagasse/Coal during Molasses/ Sugarcane Juice operations and only bagasse will be used as fuel during
Grain operations.

Also, the approved Stack height of 60 TPH bagasse fired boiler under B2 category EC is adequate for proposed
incineration boiler.

Under Sugar Factory expansion, existing 110 TPH boiler will be modified to 130 TPH and one new additional
boiler of capacity 50 TPH will be installed.

C. Noise Pollution Aspect

1. Sources of Noise

1.

11

1il.

1v.

The existing sugar factory and co-gen; noise generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.

In the Distillery, very high noise generating sources would not exist. Expected noise
levels in the section would be about 70 dB (A) or so. Adequate noise abatement
measures like silencer & maintenance of pumps, motors, and compressors would be
carried out and enclosures would be provided to abate noise levels at source. Moreover,
enclosures to the machinery would be provided wherever possible.

Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).
Existing sugar factory and co-gen; noise generating sources are the boiler house, turbine
rooms, cane crushing section and mill house, etc.

Adequate green would be developed in phase wise manner in and around the industry.
So that it would further attenuate the noise levels.

2. Control Measure

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Wastes

No any hazardous waste would be generated from Distillery project. Hazardous waste
generated from existing sugar factory and their disposal methods is presented in table 8.

Table 8 Details of Hazardous Waste

No. Category Quantity Disposal
Existing After
Expansion
1 | (5.1) Used / Spent 6 MT/A 10 MT/A Reuse in own boiler

10



E. Solid Wastes
Table 9 Solid Waste Generation & Disposal

No Unit Type Quantity (MT/M) Disposal
Existing After
Expansion
1 Sugar Factory & |ETP Sludge 9 16 Used as Manure
Co-gen Plant | Boiler Ash 1200 1950 Brick

Boiler Ash 660 4140 manufacturing

) Distillery Yeast 1920 1920 Used as Manure
Sludge
CPU Sludge 54 75

F. Odor Pollution

There are number of odour sources in existing sugar factory and proposed distillery, which
include molasses handling and storage, fermentation and distillation, secondary effluent
treatment, and storage of effluents, stale cane, bad mill sanitation, bacterial growth in
interconnecting pipes & unattended drains. Measures adopted under existing unit for
controlling same are proper housekeeping, sludge management in biological ETP units,
steaming of major pipe lines, regular use of bleaching powder in the drains, efficient handling,
prompt & proper disposal of press mud. Under proposed project of distillery, spent wash shall
be carried through closed pipeline for spent wash storage and handling activity shall be entirely
eliminated.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, solid
& hazardous wastes handling and disposal as well as in respect of emission handling and